Report No.: ER/2005/70021
ID: SG70507M1610 Issue Date: Aug. 03, 2005

All of EUT

The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This test re-
port cannot be reproduced, except in full, without prior written permission of the Company.

SGS Taiwan Ltd. | No. 134, Wu Kung Rd., Wuku Industrial Zone, Taipei Country, Taiwan. / ~#*847 %1 £%7 1§.134 55
AR ER PG L P | t(886-2) 2299-3939 f (886-2) 2298-2698 www.sgs.com.tw
1




Report No.: ER/2005/70021
ID: SG70507M1610 Issue Date: Aug. 03, 2005

Back View of EUT

Left View of EUT
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Top View of EUT
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View of EUT

Battery
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The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This test re-
port cannot be reproduced, except in full, without prior written permission of the Company.
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